
PARTS LIST

]UlELITH
CHAIN SAW

Stooc

HOMELITE'
otiiii6il orvrsroN pORT CHESTER,N.y.U.S.A.

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e



3100G

-----J

l5t4

il /

DI

t3

I

8
I t0

\r
2s

'l
2q

2l20

l_
r$

v

\,

v

2i 23

i$o. Description

FIGURE 1

Part No. Qty. No. DescriPtion Part No. Qty.

1 SCREW-hex, 12-2) x 3/4
2 COVER-starter
3 Includes: BUSHING-rewind
4 BUSHING-rope
5 ROPE-starter
6 GBlP-starter rope
7 INSERT-rope retaining
8 SHIELD-spring (inner)
I SPRING-rewind

10 SHIELD-spring (outer)
11 LOCK-spring
12 PLILLEY-starter
13 CUP-starter
L4 WASHER-flat
15 SCREW-hex, spinlock
16 SHIELD-srwdust
L7 SCREEN-lan housing
18 HOUSING-fan
19 NUT-rotor
20 WASHER-lock,7/16
21 WASHER-flat, 7fL6
22 STUD-shoulder
23 PAWL-starter
24 WASHER*flat
25 SPRING-starter pawl

80867
A-641?8-3
6 5830
oiat a

5 BB06

ss937
585 17

65711
64180-A
65772
64049-A
64050-1
64979-7
58763
B064B

64052
64843-2
A-64975-1
6 5373-1
83019
84047
58757-B
58756
5 8851
6 5375

6 5480
64090
64021
OJ'ZU

6 7515
67514
6 7516
A-59031
7 6413
6 5370
65369
76421
A-67513
28008
28028
6 5371
A-58934
3026 1

67149
7 45L4
63626
80899
67572
?5078
65372
A-s3055

7

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

2

2

2

2

26 ROTOR-magneto
27 SCREW-ground lead
28 SCREW-coil core
29 SPRING-coil wedge
30 CORE-coil
31 LEAD-hi-tension
32 COIL
33 LEAD-ground
34 SPRING-cover
35 COVER-breaker box
36 GASKET-cover
37 SCREW GROUP-points
38 POINTS-breaker
39 Includes: SPRING-lock
40 WASHER-Point
41 FElT-sealing
42 TERN{INAL BLOCK GROUP
43 SCREWGROUP-condenser
44 CLIP-cover
45 CI,AMP-condenser
46 CONDENSER
47 SCREW-hex, 'J.2-21 x 9/7A
48 BOX-breaker
+9 KEY-woodruII
50 WASHER-retaining
51 TERlVIINAL-s-park plug

1

1

1
1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

3

1

1

1

1

I

!,

4

I
39 40

ALWAYS FUBNISH MODEL AND SERIAL NUMBEB WHEN ORDERING PABTS.

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e



U

No. Description

3100G

Part No. aty. No. Description Part No. Qty.

FIGURE 2

*1 CRANKCASE
2 Includes: PlN-dowel
3 STUD-cylinder
4 SEAL
5 SCREW-hex, 12-24x9/4
6 FI?TING-tuel
? GASKET

*8 "O" RING
*9 TANK-tueI

x10 Includes: 'GASKET-fuel tank
11 COVER-tuel tmk
12 SCREW-fi1, 8-32 x 5/8
13 CAP-tue1 tank
14 Iacludes: GASKET

VALVE-vent (not shom)
15 DECAL-caution
16 FILTER-tuel
17 Includes: FILTER-felt
18 LINE-flexibIe
19 RlNG-retaiaing
20 BEARING-baI1
27 WASHER-lock
22 SCREW-bearing retaining

*23 CRANKSIIAFT
24 ROLLER-reedIe (set of 26)

25 BEARING-ba11
*26 "O" RING

x Denotes new parts

27 KEY-woodruff
*28 RoD-comecting
29 Includes:.BEARING-needle
30 SCREW-soc. cap,70-3ZxBl4

+31 WASHER-thrust
*32 PISTON & PIN
33 Includes: RlNG-piston pin retaining
34 PISTON RING
35 NUT-hex, 1/4-20
36 WASHER-tab lock
37 CAP-muffler
38 ARRESTER-spark
39 BAFFLE-muffler
40 BoDY-muffler
47 STU D-multler (long)
42 STUD-muffler (short)

*43 CYLINDER
44 NUT-flexlock, 6-32
45 SPARK PLUG
46 Includes: GASKET
47 NUT-hex, 5/1,6-24
48 wASHER-tab lock
49 VALVE-compression release
50 POST-spring
51 SPRING-releasevalve
52 GASKET-cylinder

Accessories

A-67468-A

7 2787 -7
58308-A
8086?
63132
6 3175-1
6 7900
A-67739
67677
596 8?-3
82146
a.-64L40-L
6 5358
63718
641,44
A-59251
59253-1
55805
s83 19-A
58 190-S
83061
19238:3
L-67269
A-64960
64958-S
68072

75078 1

A-67715 1

55664 1

82157 2
676?3 2
A-68102 1

64969 2

64968 2

65549 4
65579-1 4
65460-1 1

4-65583 1

65459 1

A-65458-1 1

65419 2

64429 2

A-67744-2 I
81126 1

63547-5 1

25038 1

25472 4
6536?-1 4
,4.-6?465 1

65453 1

65454 1

67022 1

11
1

1

1

1

1

1

1

1

1

z
2

,4._67689 MUFFLER KIT
Includes: A-6?014-l CAP ASSEMBLY

6 5806 NUT
Remove index #37 & #35 on Figtrre 2

ard # 32 on Figure 3

A-64004 KIT-fueI tank spacer
Includes: 83056 WASHER

ALWAYS FUBNISH MODEL AND SERIAL NTJMBER WHEN ORDERlNG PARTS. 3

3I

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e



3100G

tt^t@
)o@ ffi-
* _t2- zs
Q\- -/.'\-2t \

No. Descrlption Part No. Qty.

v

v

I'v

\,.

1 SCREW-hex, 72-24x1-7/4
2 GASKET-mounting nut
3 MANIf'OLD-lntake
4 Includes: GASKET-manifold
5 GASKET-reed retainer
6 STUD-cover mounting
7 STuD-carburetor mounting
8 GASKET-carburetor
9 WASHER-1oek, l/1

10 NUT-hex, 1/4-20
11 PlN-cotter
\2 ROD-choke
13 CARBURETOR
14 ROD-throttle
15 BOOT-throtUe rod
16 FILTER ELEMENT-air
L7 RlNc-retaining
18 NuT-cover mounting
19 COVER-air filter
20 NuT-flexlock, 6-32
2'L GUIDE-lever
22 PI-ATE-lever guide
23 SCREW-fi1, 6-32 x 5/8
24 LEVER-compressionrelease
25 PlN-throttle lock
26 SPRING-lock pin
27 RlNG-retaining
28 TRIGGER-throttle
29 SHAFT-trlgger
30 SPRING-trigger
31 SCREW-hex, 72-24 x 5/8
32 SI{IELD-muffler

Accessory

80994
5 8392
A-65945-B
67L21-

6 5903
58361
27 464
63655-A
83009
81013- 1

86324
A-58354
A-67130
5933 8

58348
63728
58319-A
A-59229
59230- 1

8 1126
65463-1
64985-1
8046 1-1
64984-A
58404
5 8405
58409
58 181-A
58353
58352-A
806 76
64836-2

8277 5

657 54-7
6 57 55-1
82159
A-68121
5835 7

63L27-A
6 8096
6 8095
57289-7
5836 2
A-65750-A
6?208-1
82L7 5

59064
5892 9

5 8930
63290
67107-A
64 833-1
63 166-A
64834
80864
55680
6484L
64840
67177
8086 7

64837-4
72085-A
A-57650-3
86 301
809 12

33 SCREW-hex, L0-32 x5/76
34 CI-A.MP-upper
35 CI-A.MP-lower
36 SCREW-pan, 6-32 x 1/4

x37 SHIELD-cylinder
38 BUTTON-oi1 pump
39 ROD-oil pump

x40 SCREW-Cy1. shield mounting
*47 RING-retaining
42 BUTTON-choke
43 GROMMET
44 HANDLE-throtUe
45 Includes: BRACKET-carburetor
46 SCREW-hex, 10-32 x 5/16
47 BUSHING-throttle lock
48 BUSHING*oi1 pump rod
49 STOP-pump rod
50 WASHER-felt
51 REEDjsplit
52 SEAT-reed valve
53 REED
54 RETAINER-reed
55 SCREW-hex, 72-24 x 1

56 LINE-tuel
57 GASKET-carburetor chamber
58 SPACER
59 BLOCK-filler
60 SCREW-hexr 12-24 x 3/4

*61 BRACE-throttle handle
62 PLATE-indicating
63 SWITCH-toggle w/nut
64 PIN-cotter
65 SCREW-hex, 7/4-20 x L-7/4

x Denotes new parts

4

4-67608 Heat Exchanger Kit available at your Homelite dealer

-38(r
FIGURE 3

Part No. Qty. No. Description

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e



t-
,
I

J

3100G

FIGURE 4

No. Description Part No. Na, DescriptiotrQty. Qtv.

\,

J

1 BUMPER-spiked (easteu)
2 Includesr SCREW-hex, 7/4-20x3/4
3 WASHER-1ock, 1,/4
4 NUT-1/4-20

BUMPER-spiked (western-not shown)
Includes: SCREW-nex, 1/4-20 x 7 /8

WASHER-lock, 1/4
NUT 1/4-20

*5 HOUSING-gear
6 Includes: SEAL
7 BUSHING-rod
8 Fll-TXR-oil (meual)

ELBOW(not shoM)
9 IINE-oil

10 FIITER-oi1 (automatic)
* 11 SCREW-hex, 1/4-20 x 13/16

12 "O' RING
13 REARING-hali
14 CAP-filler
15 Includes: GASKET

VALVE-vent (not shom)
16 BOLT-guide bar
1? PuMP-automatic oil
18 Includes: SCREW*pan, 4-40x1/4

39 SCREW-hex, 10-24 \ 3/8
40 BRACKET-Iod
41 PLA.TE-guide bar (imer)
42 SCREW-hex, 72-24 x 3/8
43 GUARD-chaiD
44 SCREW-pivot
45 BELL CRANK
46 WASHER-thlust
47 BALL-chack
48 SPRING-check valve
49 GASKET-check valve cap
50 CAP-check valve
51 SPACnR-sprocket
52 WASHER-"procker (imer)
53 SPROCKET-8 tooth, 1/2rr pitch

optloaal: ? tooth, 9,/16rr pitch
54 KEY-sprocket
55 WASHER-flat
56 NUT-hex,1,/2-20
5? GASKET
58 PLUNGER
59 hcludes: "O" RING
60 SPRING-compression
61 WASHER
62 CAP-oil pump
63 COVER-gear housing
64 sCREW-hex, tz-zsi s/q
65 PLUG-pipe
66 NUT-hex,3/8-24
67 WASHER
68 COVER-clutch
69 SPRING-clutch
?0 SPIDER-clutch

*71 SHoE-clutch
72 WASHER-thrust
?3 DRuM-clutch w/geu .

74 BEARING-sleeve
*75 IIANDLE BAR-Eap around
* optional: flush cut

19

A-63138
80218 1

83009
81053
A,63413
80181-3
83009
81053
L-6',t4'-12
56256-A
59064
A 63116
59532
59674
A-64293
82201
59074
63107-S
A-6371?-A
56607
63718
58334
A-63092
80919
64102-A
59736
80568
63084-A
59277-A
59259-2}.
63407
28922
59250

5?768-A
63108
59276-1
59298-1
81089-2
83018
A-55591
55551-2
80617
55552-L
81123
569s7-A

80869-1
63110
56956
80837
A-63776
59591
59592
63109

59022
58338
58339
59697
56074
55593-3
74481-l
s6076-1A
a4091-1
81101
63L24
A-63112
74388
59293

58138
63115
59631-2
80867
28097
81192
55036
58023
67447
58547-3
A-6?519
56132
A-63123
56603
A-67274-7
A-68126- 1

A-68128-1
80308
80087

83003
80698
59635-2
80891

SCREW-cam
20 GASKET
21 SCREW-hex,8-32x7/8
22 WORM-gear
23 SHAFT-sprocket

x24 POST-idIer gear
25 ScREw-shoulder
26 RINc-retaining
2? GEAR-id1er
28 BEARING-ba11
29 NuT-idler gear
30 RINc-retaining
31 GEAE-driven; 3:1 ratio, 64 teeth

optional: 2:1 ratio, 42 teeth
32 NUT-hex,3,/8-16
33 WASHnn-1oclE 3,/8

PLATE-adjusting
34 lnc1udes. PI,ATE
35
36

1

12
l

SCREW-Id. , 5/16-78 x 2
PlN-guide bar adjusting

over size
76 Includes: scRxw-soc., 5/16-18 x 1

?? scREw-hex, 5/76-18 x 7-7/2
78 WASHER-lock, 5/16
?9 SCREW-hex, 5/16-18 x 3-1/4
80 BRACKET-handle bar
81 SCREW-hex, 12-24 x 7 /8

37 NUT-hex lock
38 PlATn-guide bar (outer)

x Denotes new parts

u'l
r1
iJ

U

ALWAYS FURNISH MODEL AND SERIAL NUMBEB WHEN ORDEBING PARTS.

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e



r-
?

i

i

t
E

F
r

r

3100G

@*Fa
U-zc-l

HL 273A

No. Part No. Description Qty. No. Part No. Description Qty.

1 80591 6SCREW-rd. hd,.,4-40x7/4
2 83008-1 $WASHER-lock
3 67478 SHUTTER-throttle
4 ?3086 C]-lP-throttle shaft
5 83000 wASHER-lock, #8

6 ?3088 scREw-flat hd., 8-32 x 5/16
'l A-64627 SHAFT & LEVER-choke
8 64625 SHUTTER-choke
g 25527 BALL-check, 5/32" diameleY

l0 73264 SPRING-choke friction
1.I A-64628 $NEEDLE &SEAT
72 55344 GASKET-inlet seat
13 65603 $ SPRING-control lever
74 55747 S LEVER-inlet contuol
75 64622 0 PlN-tulcrum
16 58992 q SCREW-fulcrum pin retaining
17 58529 GASKET-pump diaphragm
18 57729 $ DIAPHRAGM-fue1 PumP
19 59265 BODY-tuel pump
20 58527 6 SCREEN-fue1 inlet
21 55751 GASKET-pump strainer

S Indicates contents of Repair Parts Kit

22 58526
23 28098
24 58525
25 55316
26 A-58533
27 57829
28 57824
29 A-67479
30 30818
31, 75733

33 73075
34 28064
35 71509
36 67477
37 58680
38 A-67480
39 64629
40 6752+
41 A-65891
42 74060
43 64624

CovER-strainer '1

GASKET-strainer cover screw 1

$SCREW-pump cover 1

SCREW-body w/lockwasher 6

COVER-main diaphragm 1

! DLA.PHRAGM-ma1n control 1

GASKET-cover dlaphragu 1

NOZZLE-main 1

S Pl,uc-expansion 1

PACKING-adjusting screw 2

WAsHER-adjusting screw 2

5 SPl.lNc-adjusting needle 2

. SPRING-throttle stop 1

$ SCREW-id1e stop 1

E NEEDlE-adjusting (main mi-xture) 1

5 VALVE-needle (idle mixture) 1

SHAFT & LEvER-throttle 1

$GASKET & PACISNG SET 1

REPAIR PARTS KIT 1

VAlvE-governor 1

GASKET 1

SPRING-throttle return 1

TooIs

22820-2
23136-6
A-23737
24357-7

23382
23384

23671
A-23672
A-23696-A
L-24284
A-23960

A-24138
24397-l

23742

Paint

23+75

COLLAR-main bearing installation
SLEEVE-bearing md shaft iffi tallation
JACKSCREW-clutch
PLUG-seaI assembling (crmkcase)
COLLAR-bearing installation
S PAC ER- crmkshaft as sembling
PLUG-sea1 lnstallation (drivecase)
wRENCH-socket screw (conn. rod)
PLUG-seal assembling (drivecase)
JACKSCREW-magneto
WTlENCH-spamer
WRENCH-combination
PULLER-magreto rotor (use with 2 pcs.

81109-2 NUT)
REAMnR-valve seat
PLUG-bearlng installation (conn. rod)

24207-7A PlATE-crantshaftaligning
23693 SLEEVE-shaft (drivecase)
22750 TOOl-sprocket lockiag
23913 PLUG-baIl bearing and seal
23228 Pl,uc-beuing assembly

Decal

(universal replacement) composed of "Direct Drive",
'rGeaa Drive'r, "Starting Instructions", and two

"Homelite" (letters 1/4" md 1/2" high)

SPRAY CAN-red
SPRAY CAN-black

6 ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e



3100G
llescriptionPart No. Description Qty. Part No. Qty. Part No. Description Qty. Part No.

\,

v

v

;8392
58404
58405
58409
58517

58526
5852?
5 8529
A-58533
58547-3
586 80
5875ii
58 75 ?-B
58763
58806
58851
5 8929
589 30
A- 58934
58992
59022
A-5903 1

59064
59}',t4
A- 59 229
5923 0- 1

59250
A- 592 51

5-q2 53-1
+ 59259-2A

5926 5

59276-:r
592',11- A
59293
5929 8- 1

5933 3

59 532
5959i
59592
596 3 1-2
596 3 5-2
596 74
596 87-3
596 97

59 736
63084-A
A-63092
63 10 7-S
63 108
63109
63110
A-63112
6 3115
4.-63116
A-63 123
63121
6 3 127-A
63132
A-63 138
6 3 166-A
63175-1
6 3290
6 340?
A-6 34 13

63 54 7-S
6 3626
63655-A
A-63717*A
63718
63726
63?28
A-63 776
A-64004
64021
6,1049-A
6405 0-1
640 52

64090

19238-3 Screrv
22750 Tool
22772 Spral'Can
22820-2 Adapter
23136-6 Sleeve
-\-23137 Jackscrew
23228 Plug
23373-6 Co11ar
23382 Spacer
23384 Plug
23475 Spray Can
23328 Wrench
23677 Plug
A-23672 Jackscrerv
23693 Slee\.e
A-23696-A Remover
23742 Decal
23913 Plug
A-23960 Pu11er
4-24138 Reamer
2420'l-74 Plate
A-24284 Wrench
243'o7 -1 PIug
2139'l-7 Plug
25038 Gasket
25412 Nut
25527 Ball
27461 Stud
28008 Spritrg
28028 Washer
28064 Sprlng
28097 Piug
28098 Gasket
28922 Ring
30261 Screlv Group
30818 Plug
4-33055 Terminal
55036 Washer
55316 Screw
55344 Gasket
55551-2 Plate
55552-1 Pin
A-55591 Plate
55593-3 Sprocket
55664 Bearing
55680 Line
55747 Lever
55757 Gasket
55805 Line
55937 Grlp
56074 Washer
56076-1A Key
56132 Washer
56256-4 SeaL

56603 Bearing
56607 Grsket
56956 Plate
56957-A Plate
57289-7 Button
A-57650-3 Switch
57729 Diaphragm
57768-A Nut
57824 Gasket
57829 Dlaphragm
58023 Cover
58138 Washer
58181-A Trigger
58190-S Bearing
58308-A Seal
58319-4 Ring
58334 Bolt
58338 Gasket
58339 Cap
58348 Boot
58352-4 Spring
58353 Shaft
A-58354 Rod
58357 Button
58361 Stud
58362 Grommet

Gasket
Pin
Sprlng
Ring
insert
Screlv Cover
Cover
Screen
Gasket
Cover
Spider
Needle
Pawl
Stud
Wrsher
Rope
\\rasher
Bushing
Stop
Terminal Block Group
Screw
Spring
Lead
Bushlng
'rO'r Ring
NLrt- cover
Cover
Gear
Fl1ter Assembly
Filter
Post
Body
Gear
Shaft
Spring
Gear
Rod
Xlbow
Screw
Bellcrank
Cover
Bracket
Line
Ccver
Spacer
Gasket
Worm
Pump
Bearlng
Ring
Washer
Braciiet
Plunger
cap
Eilter
Dr!rn
Gasket
Rod
Fitting
Kit-Spiked Bumper
Reed
Gasket
Washer
Screw
Klt-Spihed Bumper
Spark Plug
Condeuser
Gasket
cap
Valve
Spring
Element
Guard
Klt-Fuel Tank Spacer
Screw
T,ock
Pu11ey
Shield
Screw

64102-A Screw
A-641,10-1 Cap
6+711 Decal
A-64178-3 Cover
6.1180-A Spring
A-6,1293 Filter
64429 Stud
61622 Pin
6462+ Sprlng
64625 Shutter
A-6+62'l Shaft & Lever
A-64628 Needle & Seat
64629 Gnsket Set
64833-1 Seat
6483,1 Retainer
64836-2 Shield

* 64837-4 Brace
6.1840 Spacer
6+841 Gasket
6,1843-2 Screen
64958-S Bearing
A-6,1964) Ro11er
64968 Piston Ring
64969 Ring
A-6,1975-1 Housing
649?9-1 C.p
6498.1-A Lever
64985-1 Plate
65358 Gasket
65367-1 Washer
65369 Gasket
65370 Cover
65371 Felt
65372 Washer
65373-1 Nut
65375 Spring
65,119 Stud
65,153 Post
65454 Spring
A-65.158-1 Body
65459 Baffle
65,160-1 Cap
65463-1 Guide
65480 Rotor
65549 Nut-1/4-20
65579-1 Washer
A-65583 Arrester
65603 Spring
65711 Shield (inner)
65712 Shield (outer)
A-65750-A Handle
65751-1 Clanp
65?55-1 Clamp
65806 Nut
65830 Bushing
A-65891 Valve
65903 Gasket
A-65945-8 Manifold
.4-67014-1 Cap
67022 Gasket
67107-A Reed
67177 Block
6"11.2L Gasket
A-67130 Carburetor
67777 Bushing
67208-1 Bracket

* A-67269 Crankshaft
t A-67274-1 Handle Bar

67441 Spring
67119 C1ip
A-67465 Valve

* ,4.-67468-A Crankcase
* A-671'12 Houslng

67477 Needle
67478 Shutter
67479 Nozzle
A-67480 Shaft & Lever
67512 Box
A-67513 Points
67511 Lead

Denotes new parts

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDEBING PARTS.

\,

86324 Pin-cotter

Description Qty.

6 7515
67516

Core
Coil

Repair Kit
* A-67519 Shoe

1

1

6

1

1

2

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

I
2

1

7

1

1

2

1

1

1

1

2

2

1

1

25
1,

1

3

1

2

2

2

2

2

2

4
2

1

4
2
1

1

1

1

6i521
A-67608 iKit-Exchanger

* 6?673 'Washer
Gasket

A-67689 N,luffler Kit
* A-67715 Rod
r'A-67?39 Tank
t A--6'1144-2 C],linder

,,o,,Ring

"o" Ring
Rlng
S crelv

+ A-68102 Piston & Pin
* A-68121 Shield
* A-68126-1 Handle Bar
*-4'-68128-1 Handle Bar

71509 Screw
72085-A Plate
72328-5 Bearing
72787-1 Stud

Spring
Clip
Scre\Y
Spring
Gasket
Pin
,,o,! Rirg

* 67900
r 68072
+ 68095
* 68096

73075
73086
73088
73261
74060

743 88

7 451+
75078

76413
76+21

805{i 8
*82201

8059 1

80617
80648
805 76

80698
80 837

+ 6767't

80 891
80899
80912

74187-7 Sprocket

80181-3 7/4-20 x'?/8
80218-1 1/4-20 x 3/4
80308

FASTENING PARTS
f.10087

Clamp
Key
Packing
Washer
Spring
Screw GrouIJ

7/4-20 x 73/16
4-+o x 1/4
5/16-18 x 2

1,0-32 x 7/2
12-24 x 5/8
5/16-18 x 3-1r''4
L2-24 x 3/8

12-21x7/8
12-21 x 9/16
l/4-20 x l-1/1

Nut-5/16 -18
Nut-6-32
Nut-3/8-24
8-32 x 3/8
1,0-32 x 3/4
6-32 x 1/1
t0-32 x 5/76
Washer #8

Washer-1/4
Washer-3,/8
washer-?/16
Washer
Washer
Washer

5/16-18 x 1-112

5r'16-18 x 1

80+G1-1 6-32 x 5/8

80864 12-24 x 1

8086? 12-24 x 3/1
80869-1 10-32 x 3/E

80919 4-40 x li+
80994 1,2-24 x1- l/4
81013-1 Nut-1/4-20
81053 Nut-1,/4-20
81089-2 Nur-3/8-16
81101 Nut-1/2-20

11

2

2

6

1

wesher-5/16 3

83008-1 Washer #4

81123
81126

821.16

82757
82159
821 75

83000
83003

83009
83018
83019
83056
8306 1

84017
84091-1 Washer
86301 Pin-cotter

7

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e



ffi,

I'
t
i
r

I*
i.

HOMELITH
^ffinlDtvtstoN

PORT CHESTER,il.Y.U.S.a. Prir
' ;r{':' ''

? l.]*#;t -, -

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e




